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What’s new?

Review of current epidemiology

Paediatric Moderna for Age 6 m to 5y at high risk of
severe disease

Novavax as primary course option for teens (age 12+)

Considerations for people with severe
Immunocompromise

Ongoing PHN support for COVID-19 vaccination of
vulnerable groups

Oral antiviral prescribing - practicalities



Figure 1. Daily seven-day rolling average of people with COVID-19 admitted to hospital within 14 days of
their diagnosis, NSW, 1 January to 03 September 2022
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Figure 2. Daily seven-day rolling average of people with COVID-19 admitted to intensive care units, NSW, 1
January to 03 September 2022
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https://www.health.nsw.gov.au/Infectious/covid-19/Pages/weekly-reports.aspx

COVID-19 currently 91.4% Omicron BA.5

Figure 4. People notified with COVID-19, by date of test and type of test performed, NSW, 1 January to 03
September 2022
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Test Date

Type of test: Il PCRtest ] Rapid antigen test (RAT) — Rolling 7 day average



Influenza

Figure 5. People notified with influenza, by date of test and virus type, NSW, 1 January to 03 September 2022

Daily count
N
o
o
o

-
o
o
o

0 f T T T T T T |
S QO 0 0 S N $ S S A R R R RO R
>‘b >‘b B'b ’5’0 5'0 QQ) Q‘b Qw Q:@@@")@'b ) v.Q Q > > 'b)\) 5\) ’5\) 3\) s i ol i o S 5 AN (O
PFIPFEV I E P T, '\i‘*\&'\ ‘b\&s"‘ SRR R R %”

Test Date

- Influenza — Type A [l Influenza — Type A&B — Rolling 7 day average

Type of test: B influenza - Type B [l Influenza - untyped

. There were 25,372 people diagnosed with COVID-19 this week, a decrease of 27.4% since the previous week.
. There were 250 people diagnosed with influenza this week, a decrease of 11% since the previous week.



Figure 19. Number of positive PCR test results for other respiratory viruses at sentinel NSW laboratories, 1
January to 3 September 2022.
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COVID-19 Vaccines in Australia

The table below provides key differences between each COVID-19 vaccine approved for use in
Australia as per the Australian Technical Advisory Group on Immunisation (ATAGI) Guidelines. Please
refer to the Department of Health and Aged Care website (here) for the most up to date advice.

PRIMARY COURSE

Comirmaty Comirnaty Splkevax Splkevax Spikevax Muvazovid Vaxzevria
(Pfizer) (Pfizer) 12 years iModerna) {Moderna) (Moderna) {Mowvavax) {AstraZemeca)
5to 11 years' and older' Primary Course Primary Course  Primary Course Primary Course  Primary Course
Primary Course Primary Course {6 months — 5 {6-11 years)® {12 years and
yEars) older)®

Vaccine type mRNA mRMA mRMA rmFMA rmFMA Protein-based Wiral vector
{nucleic acid) (muscleic acid) {nucleic acid) (nucheic acid) {nucleic acid)

Approved age 5to0 11 years* 12 years and older & months o 5 6 to 11 years* 12 years and 12 years and 18 years and

yEars older clder older
e .ll .|| @ .| @
Orange — Purple . Blua' Red Red A Blue Red

Dose volume 0.2mL 0.3miL 0.25mil 0.25mL G.5mL 0.5mL 0.5mL

Doses per vial 10 [ 10 20 10 10 10

Dilluthom Yes (1.3mL) Yes (1.8mL) MNix Mo Mo Miz Mo

required

Recommended 8 wesks & wesks 8 weseks B weeaks 8 weaks B wesks 12 weeks

dose interval

Approwved Jweeks 3 wesks 4 wesks 4 weeks 4 weaks 3 wesks 4 weeks

il wim

primary

course dose

Interval”

Third dose es Yes Yes Yes Yes Yeg ? Yes,

jas part of but not prefemmed®

primary

course for

individuals

who are

saverely

iImmunocompro

misedy*

https://www.health.gov.au
/resources/publications/co
vid-19-vaccines-in-
australia-a3-poster



https://www.health.gov.au/resources/publications/covid-19-vaccines-in-australia-a3-poster

Australian Technical Advisory Group on Immunisation (ATAGI) recommended COVID-19 vaccines and doses

The table below summarises the Australian Technical Advisory Group on Immunisation (ATAGI) recommendations relating to COVID-19 vaccines and required doses for the general population.

GROUP VACCINES PRIMARY COURSE BOOSTER FOURTH DOSE

GENERAL POPULATION
5 yoars Phzsr (COMRNATY) (For Ages 510 <12) s Not approved o recommended. Not approved o tecommended.

Plizer (COMIRNATY] (For Ages 5 o <12) |
B-11 years FIRST DOSE SECONDDOSE Nt approved or recommendsd. Nt approved of recommended.
¥ Moderma [SPIKEVAX)" i e

Plizer (COMIRMATY): approsed but not

Plizer ([COMIRNATY] | - recofmTended.
- ST DOSE SECOND DOSE approved of recommend
A= Moderma (SPIKEVAX) Moderna {SPIKEVAX] not approved or o o L2t
Flizer ([COMIRNATY )" 1
18 = 17 years FIRST DOSE SECOND DOSE LY P FFROVED Nat approved or recommended.
Modem (SPIKEVAX) |— - _ P ——
m & mary &

Plizer (COMIRNATY)

R Modema (SPIKEVAX) [— secoun oose |“
e LAl L LA |_ Nat approved or recammended.

AstraZeneca (VAXIEVREIA) 3 months after Primary Course

Plizer (COMIRNATY)

BOOSTER FOURTH DOSE
- Joses SoveiA B v = TN
3 maniths after Primary Couwrse Fredn 3 ranths after Booster

AstraZeneca (VAXZEVRIA)

Plizer (COMIRNATY)

_— T FOURTH DOSE
50+ years | | FIRST DOBE SECOND DDSE |“
Marvanvas (NUVAXOVID)™

AstraZeneca (VAXZEVRIA) 3 manihs after Primary Course R

Moles

* There s no separabe pasdiatric fonmulation of the Medema vacting — children aged B to 11 years recaive hall the adull dose (30ug in 025 mL). ATAGI recommends thal providerns are vigltant aboul the polential for doging errons, including ovandosing, with the Modema vaccing in children.
" For people aged 12 1o 17 years, Plizer COVID-19 vaccine is the only vaccine registered Tor use as a booster.

" Movavax can only be used as a booster if no other COVID-18 vaccing is sutable.

Inforrmation current &s of 7 July 2022, Detaded information on ATAG cinical guidelines for adminisiration of COVID-18 vaccines is avaliable Al wsw heath gov. awiniab ves.and-programs' oowid -1 S-vaoones/advice-for-prosider s'olinical wiclinical recommendations

https://www.health.gov.au/sites/default/files/documents/2022/07/atagi-recommended-covid-
19-doses-and-vaccines-poster-atagi-recommended-covid-19-doses-and-vaccines.pdf



https://www.health.gov.au/sites/default/files/documents/2022/07/atagi-recommended-covid-19-doses-and-vaccines-poster-atagi-recommended-covid-19-doses-and-vaccines.pdf

Moderna paediatric vaccine

ATAGI recommends COVID-19 vaccination for children aged 6 months to <5 years with severe

immunocompromise, disability, and those who have complex and/or multiple health conditions which
increase the risk of severe COVID-19. These include children with the following or similar conditions:

e Severe primary or secondary immunodeficiency, including those undergoing treatment for cancer, or on immunosuppressive
treatments as listed in the ATAGI advice on 3rd primary doses of COVID-19 vaccine in individuals who are severely
immunocompromised

e Bone marrow or stem cell transplant, or chimeric antigen T-cell (CAR-T) therapy
e Complex congenital cardiac disease

e Structural airway anomalies or chronic lung disease
e Type 1 diabetes mellitus
e Chronic neurological or neuromuscular conditions

» A disability that requires frequent assistance with activities of daily living, such as severe cerebral palsy or Down Syndrome
(Trisomy 21)

The recommendation is for 2 primary doses, except for those with severe immunocompromise who

require 3 primary doses. The recommended interval between each dose is 8 weeks



https://www.health.gov.au/resources/publications/atagi-recommendations-on-the-use-of-a-third-primary-dose-of-covid-19-vaccine-in-individuals-who-are-severely-immunocompromised

Novavax

Primary course now age 12+ (previously 18+)
2 doses 8 weeks apart

3 dose primary course in people with severe
immunocompromise — 3™ doses are given 8 weeks
after 2" dose

Novavax is not registered by the TGA for use as a
booster dose in adolescents aged 12-17 years,
however ATAGI have advised that Novavax can be
used as a booster in this age group if no other
COVID-19 vaccine brand is suitable for that person



Severe

Immunocompromise
age 6 months+

Primary course is 3 doses with 8 weeks between doses

Paediatric Moderna now available for children aged 6
months to 5 years

Age 12-15 single Pfizer booster (dose 4) 3 months after
dose 3

Age 16-17 Pfizer booster 3 months after dose 3 AND
winter booster (dose 5) 3 months after dose 4

Age 18 + Pfizer or Moderna for booster and winter booster

Eligible for oral antivirals if test positive for COVID-19
May be eligible for Evusheld



First Nations
PHN support Non Medicare card holders - reimburse

for

Medicare rebate equivalent, email
vaccine@thephn.com.au

Immunisation Housebound — taxi vouchers

of vulnerable Flag fall Medicare item 90005 is still available
groups ($58.15)




COVID-19
Winter

booster
eligibility

No fourth doses for under 16s
Delay for 3 months after most recent COVID-19 infection and booster

Age 50+

Age 16+ and a resident of an aged care or disability care facility

Age 16+ and severely immunocompromised

Age 16+ with a disability or with a medical condition that increases the
risk of severe COVID-19 illness

Includes diabetes, BMI 40+ or < 16.5, chronic lung, neurological,
liver or cardiac disease, CKD 4 or 5

Age 30 -49 can receive a winter booster dose of a COVID-19 vaccine,
however the benefit for people in this age group is less certain



Oral antiviral
PBS eligibility

from 11th
July

Age 70+ with or without symptoms within 5 days of
symptom onset or positive test

Age 50+ within 5 days of symptom onset and with 2
additional risk factors

Age 30+ within 5 days of symptom onset and
Aboriginal and/ or Torres Strait Islander and 2
additional risk factors

Age 18+ within 5 days of symptom onset and
moderate to severe immunocompromise



Risk factors

for severe
disease

Lives in residential aged care
Has disability with multiple comorbidities and/or frailty

Neurological conditions, including stroke and dementia and
demyelinating conditions

Respiratory compromise, including COPD, moderate or severe
asthma (required inhaled steroids), and bronchiectasis, or caused
by neurological or musculoskeletal disease

Heart failure, coronary artery disease, cardiomyopathies
Obesity (BMI greater than 30 kg/m?2)

Diabetes type | or ll, requiring medication for glycaemic control
Renal impairment (eGFR less than 60mL/min)

Cirrhosis

Lives in MMMS5 or above

Immunocompromised as per ATAGI definition for 3 dose primary
course

Others with very high-risk conditions including Down Syndrome,
cerebral palsy, congenital heart disease, thalassemia, sickle cell
disease and other haemoglobinopathies



Considerations

for oral antiviral
prescribing

No oral antivirals during pregnancy

Breastfeeding — avoid on Lagevrio during treatment and for 4 days
after. Paxlovid contraindicated

Paxlovid and conception —avoid during and for 7 days after — may
interfere with OCP

Lagevrio and conception — males during and for 3 months after,
females during and for 4 days after

Paxlovid contraindicated if eGFR is < 30, eGFR 30-60 reduce dose
(discard one 150mg nirmatrelvir for each dose)

Paxlovid contraindicated in liver failure Child Pugh C

Check interactions https://www.covid19-
druginteractions.org/checker

RACGP guide https://www.racgp.org.au/getmedia/d7534dba-62cl-
4cbb-9326-2ea27c9f107f/Oral-treatments-for-COVID-19-

Prescribing-workflow-for-GPs.pdf.aspx



https://www.covid19-druginteractions.org/checker
https://www.racgp.org.au/getmedia/d7534dba-62c1-4cbb-9326-2ea27c9f107f/Oral-treatments-for-COVID-19-Prescribing-workflow-for-GPs.pdf.aspx

Hunter New England Q, Search Community HealthPathways

iy, . Care of COVID-19 Positive Adult Patients in the Community
=" Community

'[-]'== HEE'thPﬂthWﬂYS Under the new NSW model of care [, Healthdirect will be undertaking the secondary survey of high-risk patients and referring them

| ||| - to general practitioner surgeries for assessment for oral antiviral suitability and ongoing advice regarding management. See also

=
Healthdirect COVID Care Pathways [.

Hunter New England Initial assessment v B &2

MHENA COVID-TY9 Vaccines

"

Medication — Antivirals, inhaled corticosteroids, and monoclonal antibodies &
COVID-19 Vaccination Information

COVID-19 Vaccination Referrals, Antivirals A
Reporting, and Advice

COVID-19 Clinical Care A Antivirals

Carfa of C_GWD"l 9 PDS'-U-"_'E Adult These medications may be suitable for patients at higher risk of severe disease [4. Consider completing the COVID
Patients in the Community Antiviral Pre-assessment and Plan template (4. When completing clinical software COVID notes, consider using the

2
Care of COVID-19 Positive autofill shorteut (2.

Paediatric Patients 1. Consider using the National COVID-19 Clinical Evidence Taskforce — Decision Tool for Drug Treatments for At-

COVID-19 Palliative Care risk Adults with COVID-19 .

Post-COVID-19 Conditions 2. Assess eligibility .

COVID-19 Practice Setup . 3. Choose the appropriate agent, considering efficacy, precautions, and contraindications:

» Nirmatrelvir plus ritonavir (Paxlovid)
COVID-19 Support "

) ) « Molnupiravir (Lagevrio) v
COVID-19 Testing, Advice, and

Requests « Remdesivir (Veklury) v
About HealthPathways o 4. Ensure informed verbal consent v.
Aboriginal and Torres Strait Islander 5. Arrange prescription or supply:

Health « Nirmatrelvir plus ritonavir (Paxlovid) v B SEND FEEDBACK

Acute Services v s Molnupiravir (Lagevrio) ». Consider administration options for patients with swallowing difficulties or




v IVERSITY OF

-ﬁ- COVID-19 Drug Interactions ..: llj.ri\-"'[:,RP(' YOL

Interaction Checkers Prescribing Resources Contact Us

If a drug is not listed below it cannot automatically be assumed it is safe to coadminister.

COVID Drugs Co-medications Drug Interactions
Check COVID/COVID drug interactions

paxlov lercan
Beset Checker

0O Az Class Trade 0O Az Class Switch to table view Results Key
Nirmatrelvir/ritonavir (5 (i) Lercanidipine (i)
days) [Please read the

interaction details as

mseﬁigggﬂ':sn:nc: tE':SE Lercanidipine W, Nirmatrelvir/ritonavir (5 days)
complex.] Y [Please read the interaction details
plex. as management of these

interactions may be complex.]

Nirmatrelvir/ritonavir (5
days) [Please read the ' Lercanidipine
interaction details as
management of these
interactions may be
complex.]

Maore Info v



nationaL  Prescribing considerations for

CUNICAL  nirmatrelvir plus ritonavir (Paxlovid)

L ——

—

Paxlovid is not a suitable medication for this patient

EVIDENCE
TASKFORCE
‘Confirm th PBS criterla
and assess risk for development of severe disease.
Ri ssification
Chack foe suitabity
e P P Cansider other early therap
any of these conditions: _ -

@ Severe kidney (eGFR < 3mlimin] or lker
imgairment [Child Pugh Class C).
mmsactien 1

& Weighs less than 40 ks

® Unable to swallow tablets

@ Pregrancy and conception ses o2

@ Hypersensitivity to acthve ingredients

& Beyond a period of S days since
Symgtom onset

® Breastteeding wes motson 3
Review patient's medical history:
= Check for a current compliance sid and

who monitors it e patient, carer, pharmacy
» Gather a full medication list Including

prescrited, ower-the-counter,

supplementary herbal medications and

any llicit { recreational drugs.

Click here to use the

Liverpool Interaction Checker

Is the patient taking any
interacting medications?

fficacy and availability

Management of

adults with moderate
to severe COVID-19

‘Chck 1 ke

Chcksavien

https://covid19evidence.net.au/

wp-content/uploads/PAXLOVID-

PRESCRIBING-

GUIDE.pdf?=220817-62118

~ @

These medications have
na known interactions with
Paxlovid:

ACE inhibitors

Paxlovid is a suitable medication for this patient

Aspirin

Azathloprine

Beta Blockers
Contraceptives/HRT
Cortlcosterolds [oral/Inhaled/topical]
FAuvastatin

Frusemide

Gabapentin

Immuneoglobulin

Inhalers fexcept salmeterol)
Insulin

Levothyroxine

Metfarmin

Methotrexate

Mano<lonal antibodies (MABs)
Mycophenolate

HSAIDS [except pirouicam)

Click here to view the Taskforce

Paxlovid guidance

Consent and prescribe:

maker. Prescribe dose based on kidney function

[

)

s ~
Lt nat szhraumttve Conditions
@ Section)  Comtraindicatioen:
= B
c i
e
‘Amiodarone ‘Midazodam foral)
Bosentan Pethidine
Carbamazepine  Phenobarbitons Sectionl  Pregrancy and concption:
Clelosporin Primidone Catigiey B Dt
Clazapine Phemytain pregnam women udess digible tobe
Clanazepam erruibed i trish, Wermen of chikfiearing.
e srstemtial shurudd v berries
= pregant during trestrent aredfor apericd
Disopyramide Sildenafil ipulmonary A p———
Dronedarone
Enzalutamide Slrolims section3 Bresstivedieg:
L= ST Dz metuse inbreastizsding weemen
Flecainlde Tacrolimus wrtbes ligishe o be enrledin i
habradine Tadalafil Breautlimting canconmmere Tt
L y, e
Uit nct szt aumtive
Consider if the following can be
‘done safely and is sultable based
‘on the specific drug interaction:
Examples of commeon medications
which Interact: ® Caninteracting regular medicines
be sately withheld for 8 days
[brestment time + 3)
Alfuzosin Rivaroxaban
Apbeaban Roswvastatin ® Can Interacting medication be
Atorvastatin Salmeterol sately dose adjusted?
Diazepam Simwvastatin e
Domperidone Ticagrelar = manioringfor adverse
reactions possible when interacting
R medicines are used concurrently?

If eGFR 30-60mi/min:
Nirmatredvir 150mg |1x 150mg)+
ritonavir 100mg BO for 5 days

If eGFR = 60ml/min:

Hirmatrefvir 300mg (2 x 150mg) +
ritonavir 100mg BD for § days

Developed In collaboration with Vomg
snate



https://covid19evidence.net.au/wp-content/uploads/PAXLOVID-PRESCRIBING-GUIDE.pdf?=220817-62118

"
Chck for suitablity
Is the patlent experlencing
any of these conditions:

W Severe kdney (eGFR © 30mlimin] or liver
srgnal rmeent [Child Pugh Class T
e naction 1

& ‘Welighs less than 40 kgs

® Unable to swiall s tablets

@ Pregrancy and ConCEpton e mcdion 2

B Hyperserns bty to actiee iIngredienis

& Beyond a pertod of 5days since
Symnpiom onset

W Breastecding wes mction 3

v

# Cheech for acurment complianoe aad and
whi monitors it &g patient, carer, pharmacy

& Gather atull medicatson |t ind uding
prescr bed, ower-the-counter,
supphementany S herbal medications and
any kit f recreational drugs

Click here to use the
Liverpool Interaction Checker

Cliuk v

Is the patient taking any
interacting medications?

M

' ™
Review patlent's medical history:

« Confirm the patient meets PBS eligibility criterla

and assess risk for development of severe disease.

Risk Classification Tool ]

Cling viem

e R D o Ol el

Management of adults
with mild COVID-19

il 18 e

Panxlovid is not a suitable medication for this patient

Consider other early theraplies, contraindications, efficacy and avallability

Management of
adults with moderate
to severe COVID-19

i i i

-
Lt revt ashaumtien
Comman medications which interact.
Coadministration is not recommended:
Amlodarcne Mildazodam joral)
Bosentan Pethidine
Clclesporin Primidone
Clozapine Phemytoin
Clonazepam Cluetiapine
Codchicine Rifampdcin
Disepyramide Slidenafil pulmonary
Dironedarone hypertension)
Enzralutamide Sirodimus
Eplerenone 5t John's Wort
Tacrodimus
Tadalafil
-
™

Lint nat exhaan tive

Examples of commaon medlcations

which Interact:

Alfuzosin
Aplabian
Atorvastatin
Diazepam
Domperidome
Lercanidipine

Rivarcxaban
Rosuvastatin
Salmeeters
Simwastatin
Thcagrelar

>

Conditions

Saotion 1

Saction I

®

Sactica 3

®

Contraindicatiom:

Conummitant e with redication that s
Highiy di ch CYPAATor o o
are ptimt CYP R4 ndutiers. Hyperiensithity

&l

1o vk wither

thee proxiuc.

Pregnancy and concs plion:

pregrant during reatment ad For @ peried
of T diys after it S

Breastieeding:

D root et ity Breasilfoeding, westsen
un e eligihe b be ennclied intrist
Breatioafing can commence 7 davs
alber the kot dowe.

-

Conslder if the following can be
done safely and is sultable based
on the specific drug Interactbon:

W Can interacting regular medlcines
be safely withineld for 8 days
|Ereabment e + )

& Can inberacting medication be
safely dose adjusted?

® |z monitering for adverse
reac o possible when Inberacting
medicings are used conounrently?

v



Consider a COVID-19 action plan
Higher risk RAT negative -> PCR

patients Mechanism to contact practice
Pre checking interactions




